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1. General Information

Applicant :

Inventec Corporation

NO.,66 Hou-Kang Street Shih-Lin District, Taipei 11170, Taiwan (R.O.C.)

Manufacturer

¢ Inventec Corporation

NO.,66 Hou-Kang Street Shih-Lin District,
Taipei 11170, Taiwan (R.O.C.)

Product Name : PDA Phone

Trade Mark : Inventec

Model Number : Mercury 619

FCC ID : DGIBCO153AAA000

TX Frequency

: 824 - 849 MHz (GSM 850)

1850 - 1910 MHz (PCS 1900)
2400 - 2483.5 MHz (Bluetooth / WLAN)

RX Frequency

: 869 - 894 MHz (GSM 850)

1930 - 1990 MHz (PCS 1900)
2400 - 24835 MHz (Bluetooth / WLAN)

Antenna Type

. Fixed Internal

Maximum Output Power to Antenna

: 30.45 dBm (GSM 850)

30.27 dBm (PCS 1900)
1.97 dBm (Bluetooth)
18.19 dBm (802.11b)
13.85 dBm (802.11Q)

Max. ERP/EIRP Power

: 1.109 W (GSM 850)

1.064 W (PCS 1900)

Power Rating (DC/AC , Voltage and : 5V/1A
Current of RF element or PA)
Digital Modulation Emission : GMSK (GSM 850 / PCS1900)
GFSK (Bluetooth)

DSSS/OFDM  (WLAN)

Power Supply Type

: Switching AC Adaptor

AC Power Cord

. AC120V, Non-shielded, Wall-mount, 1.8 meter, 2 pin

Adapter : PI Electronics (H K) Ltd, AD7122B-02LF
Battery : SIMPLO TECHNOLOGY CO., LTD., Mercury619
DUT Stage : Production Unit
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2. Test Configuration of Equipment under Test

2.1 Test Manner

1. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test
range.

2. During all testing, EUT is in link mode with base station emulator at maximum power level. (PCL=5 for
GSM 850 or PCL=0 for PCS 1900)

3. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for GSM850; 30MHz to 19000
MHz for PCS 1900.

2.2 Test Mode

Application GSM 850 PCS 1900

X cH128 X CH190 [X] CH251|[X] cCH512 [X] CH661 [X CH 810
X CH 128 + GPRS X CH 512 + GPRS

Radiated Emission
X CH 190 + GPRS X CH 661 + GPRS
X CH 251 + GPRS X CH 810+ GPRS
X cH128 X CH190 [X] CH251|[X] CH512 [X] CH661 [X] CH 810
XI CH 128 + GPRS X] CH 512 + GPRS

Conducted Measurement
X CH 190 + GPRS X CH 661 + GPRS
X CH 251 + GPRS X CH 810+ GPRS

Test Report No - 0701FR13 Page 4 of 230

©2005 A Test Lab Techno Corp.



2.3 Connection Diagram of Test System

Base Station #

Adapter

2.4  Ancillary Equipment List

1. Base Station(R&S) CMU200 106656
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3. General Information of Test Site

Test Site Location: No. 140 -1, Changan Street, Bade City, Taoyuan County, Taiwan R.O.C.
TEL: 886-3-271-0188 FAX: 886-3-271-0190

Registration Number: 854525

The chamber meets the characteristics of ANSI C63.4-2003. This site is on file with the FCC.

3.1 Test Voltage

120V/ 60Hz

3.2 Testin Compliance with

47 CFR Part 22H, 24E and Part 2.

3.3 Frequency Range Investigated

1. Radiation: from 30 MHz to 9000 MHz for GSM 850.

2. Radiation: from 30 MHz to 19000 MHz for PCS 1900.

3.4 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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4. Test Data and Test Result

4.1 List of Measurements and Examinations

FCC Rule DESCRIPTION OF TEST Result Section
§2.1046 RF Output Power Passed 4.2
§22.913

§ 24.232 ERP/EIRP Passed 4.3
§2.1049

§22.917 Occupied Bandwidth & Band Edge Measurement Passed 4.4
§ 24.238(b)

§2.1051 Conducted Emission Passed 4.5
§2.1053 Field Strength of Spurious Radiation Passed 4.6
§2.1055

§22.355 Frequency Stability vs. Temperature Passed 4.7
§24.235

§2.1055

§22.355 Frequency Stability vs. Voltage Passed 4.8
§24.235

§ 15.207 AC Power Conducted Emissions Requirements Passed 4.9
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4.2 RF Output Power

4.2.1 Measurement Instruments :

As described in chapter 5 of this test report.

4.2.2 Test Procedure :

1. The transmitter output was connected to power meter and base station through power divider.
2. Set EUT at PCL=5 for GSM 850 and/or PCL=0 for PCS 1900 through base station.

3. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout :

. O
EUT Power Divider

Power Meter O

Base Station

Test Report No - 0701FR13 Page 8 of 230
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42.4 TestResult:

Frequency Conducted Power Conducted Power
Bands Channel (MH2) (dBm) (Watts)
128 Low 824.2 32.32 1.706
GSM 850 190 Mid 836.4 32.35 1.718
251 High 848.8 32.31 1.702
128 Low 824.2 31.45 1.396
GSM 850
+ 190 Mid 836.4 31.52 1.419
GPRS
251 High 848.8 31.53 1.422
128 Low 824.2 27.19 0.524
GSM 850
+ 190 Mid 836.4 27.24 0.530
EGPRS
251 High 848.8 27.22 0.527
Frequency Conducted Power Conducted Power
Bands Channel (MH2) (dBm) (Watts)
512 Low 1850.2 29.44 0.879
PCS 1900 661 Mid 1880.0 29.32 0.855
810 High 1909.8 29.71 0.935
512 Low 1850.2 28.02 0.634
PCS 1900
+ 661 Mid 1880.0 28.37 0.687
GPRS -
810 High 1909.8 28.80 0.759
512 Low 1850.2 26.42 0.439
PCS 1900
+ 661 Mid 1880.0 26.40 0.437
EGPRS -
810 High 1909.8 26.58 0.455

Note:In GPRS data connect mode compare with EGPRS data connect mode, so the GPRS is worse case

in test.
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4.3 ERP / EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according to
ANSI/TIA/EIA-603-A.

4.3.1 Measurement Instruments

As described in chapter 5 of this test report.

4.3.2 Test Procedure

The phone was tested in an anechoic chamber with a 3-axis position system that permits taking complete
spherical scans of the EUT’'s 3-axis radiation patterns. For all tests, the phone was supported in a free
space type environment, vertically oriented in the chamber. Tests were done for GSM 850 three
frequencies (824.2, 836.6 and 848.8 MHz) and GSM 1900 three frequencies (1850.2, 1880.00, and
1909.80 MHz).

GSM measurements were made with the phone placed in a call using the CMU200 mobile station test set.
The phone was weakly coupled to the test set and configured to transmit in full data rate mode.

The radiated power was measured using ETS-LINDGREN OTA Chamber in “Peak” mode. From these
measurements, the software calculates the angle at which maximum radiated power occurs for each case,

and the radiated power at this angle was extracted from the data.

Test Report No - 0701FR13 Page 10 of 230
©2005 A Test Lab Techno Corp.



4.3.3 Test Setup Layout of ERP/EIRP
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4.3.4 Test Result

GSM 850 Radiated Power ERP

Horizontal Polarization

Frequency ERP ERP
(MH2z) (dBm) (W)
824.2 29.53 0.897
836.4 30.22 1.052
848.8 30.45 1.109

GSM 850 + GPRS Radiated Power ERP
Horizontal Polarization

Frequency ERP ERP
(MH2z) (dBm) (W)
824.2 28.17 0.656
836.4 29.15 0.822
848.8 30.14 1.033

GSM 850 + EGPRS Radiated Power ERP
Horizontal Polarization

Frequency ERP ERP
(MH2z) (dBm) (W)
824.2 23.46 0.222
836.4 24.14 0.259
848.8 24.68 0.294
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PCS 1900 Radiated Power ERP

Horizontal Polarization

Frequency ERP ERP
(MH2z) (dBm) (W)
1850.2 30.27 1.064
1880.0 30.03 1.007
1909.8 29.54 0.899

PCS 1900 + GPRS Radiated Power ERP
Horizontal Polarization

Frequency ERP ERP
(MH2z) (dBm) (W)
1850.2 30.16 1.038
1880.0 30.16 1.038
1909.8 29.89 0.975

PCS 1900 + EGPRS Radiated Power ERP
Horizontal Polarization

Frequency ERP ERP
(MH2z) (dBm) (W)
1850.2 26.55 0.452
1880.0 25.43 0.349
1909.8 23.51 0.224
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4.4  Occupied Bandwidth and Band Edge Measurement

4.4.1 Measurement Instruments

As described in chapter 5 of this test report.

4.4.2 Test Procedure

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The occupied bandwidth of middle channel for the highest and lowest RF powers was measured.
3. The band edge of low and high channels for the highest RF powers within the transmitting frequency

band were measured. Setting RBW as roughly BW/100.

4.4.3 Test Setup Layout

—O

EUT Power Divider

Spectrum Analyzer O

Base Station
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4.4.4 Occupied Bandwidth Test Result

GSM 850
Output Power -26 dBc
Channel Frequency (MHz) Bandwidth (kHz)
128 824.2 244.47
190 836.6 243.96
251 848.8 246.44

RB:3KHz , VBW:10KHz

GSM 850 + GPRS

Channel Frequency (MHz) OUthauntdz\(/)i\(ljvtT‘]r ('ESSBC
128 824.2 242.5172
190 836.6 239.0355
251 848.8 240.2677

RB:3KHz , VBW:10KHz

PCS 1900
Output Power -26 dBc
Channel Frequency (MHz) Bpandwidth (kHz)
512 1850.2 246.42
661 1880 248.72
810 1909.8 247.83

RB:3KHz , VBW:10KHz

PCS 1900 + GPRS

Channel Frequency (MHz) Ouépau;dmgtir ('ESZ(;BC
512 1850.2 245.0749
661 1880 237.9
810 1909.8 241.2691

RB:3KHz , VBW:10KHz
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Test Mode: GSM 850 CH128 99% Occupied Bandwidth

¥ Agilent 18:49:22 Dec 18, 2006 T |Freq/Channel
I

Center Freq

Ch Freq 524.2 MHz Trig Free 894 200000 Miz

Occupied Bandwidth e
Center 824.2000000 MHz Start Freq
v 02.3-200000 MHz

Atten 48 dB 7 dB
L Stop Freq
s2h.20a088 MHz
CF Step
206, BAGAREA kHz
Auto Man
Freq Offset
B.AGRGABAD Hz

#JBH 3 kHz

- - - Signal Track
Occupied Bandvidth Occ BH 7 Pur g o 0ff

244.4734 kHz ® dB

Transmit Freq Error 3 Hz
¥ dB Bandwidth 315 945 kH=

Copyright 2000-2005 Agilent Technologies
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Test Mode: GSM 850 CH190 99% Occupied Bandwidth

¥ Agilent 18:50:35 Dec 18, 2006 T |Freq/Channel
I

Center Freq

Ch Freq 536.6 MHz Trig Free 836600000 Miz

Occupied Bandwidth e
Center 836.6000000 MHz Start Freq
yom 635600000 MHz

' ] Atten 48 dB -. .
L Stop Freq
537.000080 MHz
CF Step
200.868088 kHz
Auto Man
Freq Offset
0.00009000 Hz

z #VBH 3 kHz

: . - Signal Track
Occupied Bandvidth Occ BH 7 Pur g o 0ff

243.9650 kH ® dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Test Mode: GSM 850 CH251 99% Occupied Bandwidth

¥ Agilent 18:51:37 Dec 18, 2006 T |Freq/Channel
I

Center Freq

Ch Freq 545.5 MHz Trig Free 343 800000 MUz
Occupied Bandwidth e
Center 848.8000000 MHz Start Freq
- i 847800000 MHz
Atten 48 dB

L Stop Freq
1 549.500000 MHz

.fr'“"q""'*,-.
j“ p CF Step
=/ . 20B.B8EEEE kHz
“_f"."‘ I y, M Man

."I;JI y

e e — Freq Offset
it ba el e Q00000000 Hz

#BH 3 kHz
Signal Track

Occ BH Z Pwr On DFf

246.4417 kHz ® dB

Transmit Freq Error -445
¥ dB Bandwidth 3

Copyright 2000-2005 Agilent Technologies
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Test Mode: GSM 850 + GPRS CH128 99% Occupied Bandwidth

2 Agilent 13:36:48  Jan 11, 2067 T Trace
e
Ch Freq 824.2 Miz Trig Fres| | o 11208
Occupied Bandwidth _- I
Span 2.080000000 MHz Cloar Hrite
Htten 48 dE
Max Hold
Min Hold
View
#BW 3 kHz 3
Occupied Bandwidth Occ BH Z Pur _ Blank
2425172 kHz ®dB f'
Transmit Freq Error 1.5 1H0fr§
¥ dB Bandwidth 0

Copyright 2000-2005 Agilent Technologies
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Test Mode: GSM 850 + GPRS CH190 99% Occupied Bandwidth

¥ Agilent 13:42:10 Jan 11, 2607 T |Freq/Channel
I

Center Freq

Ch Freq 536.6 MHz Trig Free 836600000 Miz

Occupied Bandwidth e
Center 836.6000000 MHz Start Freq
5306000600 MHz

Atten 48 dB
L Stop Freq
537.608080 MHz
CF Step
206, BAGAREA kHz
Auto Man
Freq Offset
0.00009000 Hz
z #JEH 3 kHz

- - - Signal Track
Occupied Bandvidth Occ BH 7 Pur g o 0ff

239.0355 kHz ® dB

Transmit Freq Error 974.758 Hz
¥ dE Bandwidth 312 Hz

Copyright 2000-2005 Agilent Technologies

Test Report No - 0701FR13 Page 20 of 230
©2005 A Test Lab Techno Corp.



Test Mode: GSM 850 + GPRS CH251 99% Occupied Bandwidth

¥ Agilent 13:42:54 Jan 11, 2607 T |Freq/Channel
I

Center Freq

Ch Freq 545.5 MHz Trig Free 343 800000 MUz

Occupied Bandwidth e
Center 848.8000000 MHz Start Freq
47800000 MHz

Atten 48 dB

L Stop Freq
- 349.800008 MHz
| CF Step
200000008 kHz
Auto Man
- N — Freq Offset

0.00000000 Hz

Signal Track
On 0t
X dB

Transmit Freq Error 1
¥ dB Bandwidth 3

Copyright 2000-2005 Agilent Technologies
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Test Mode: PCS 1900 CH512 99% Occupied Bandwidth

2 Agilent 18:38:44 Dec 18, 2006 R T Sweep
. sweep Time
Ch Freq 1.3502 GHz Trig Free 2688 ms
Occupied Bandwidth Auto Man
Sweep
el J01 [P Cont

Hz

Auto Sweep
Time
Morm Accy
Gate
(On 0
Gate Setup»
Points

Occ BH Z Pwr Gl
X dB - }

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Test Mode: PCS 1900 CH661 99% Occupied Bandwidth

¥ Agilent 18:40:28 Dec 18, 2006 T |Freq/Channel
I

Center Freq

Ch Freq 1.58 GHz Trig Free 1630060000 Ghz
Occupied Bandwidth e
Center 1.880000000 GHz Start Freq
ym 167900000 GHz
Atten 48 dB 4 .
L Stop Freq
1.58180080 GHz
CF Step
200.868088 kHz
Auto Man
-*+**1-,,~|=-. e = r‘.’|.r.-"-_;-u,h.a-,-....-u-.ﬁ?.....- F r E q U f f 5 E t

0.00000000 Hz

Signal Track
On 0t

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Test Mode: PCS 1900 CH810 99% Occupied Bandwidth

2 Agilent 18:42:08 Dec 18, 2006 T Meas Setup
e Avg Number
Ch Freq 1.90898 GHz Trig Free 16
Occupied Bandwidth I On Ot
Center 1.999800000 GHz Avg Mode
e || 5] Repeat

Atten 48 dB 4 dB
- Max Hold
On Off
Occ BH ¥ Pwr
99,80 1
O0BH Span
2 Banaaane MHz
X dB
-26.08 dB
X dB
Transmit Freq Error RSEEELZ:;
® B Bandwidth

Copyright 2000-2005 Agilent Technologies
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Test Mode: PCS 1900 + GPRS CH512 99% Occupied Bandwidth

¥ Agilent 13:44:25 Jan 11, 2607 T |Freq/Channel
I

Ch Freq 1.8582 GHz Trig Fros 15595‘2";}3%5 e

Occupied Bandwidth e

Center 1.850200000 GHz Start Freq
1.84926000 GHz

Atten 460 dB

Stop Freq
1.851 20066 GHz

CF Step
20B.B8EEEE kHz
Auto Man

Freq Offset
B.AGRGABAD Hz

Signal Track
Occ BH Z Pwr On DFf

245.0749 kH ® dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Test Mode: PCS 1900 + GPRS CH661 99% Occupied Bandwidth

¥ Agilent 13:45:07 Jan 11, 2607 T |Freq/Channel
I

Center Freq

Ch Freq 1.58 GHz Trig Free 1630060000 Ghz
Occupied Bandwidth e
Center 1.880000000 GHz Start Freq
1.87908080 GHz
Htten 48 dE
L Stop Freq
1.881 06068 GHz
CF Step
206, BAGAREA kHz
p, Auto Man
.l'lll Ly
IR i — = FreqOffset
) e 0.00000008 Hz
#JBH 3 kH=
Signal Track
Occ BH Z Pwr On DFf
237.9000 kHz ® dB —
Transmit Freq Error 9 Hz
¥ dB Bandwidth Hz
Copyright 2000-2005 Agilent Technologies
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Test Mode: PCS 1900 + GPRS CHB810 99% Occupied Bandwidth

¥ Agilent 13:45:42 Jan 11, 2607 T |Freq/Channel
I

Center Freq

Ch Freq 1.989% GHz Trig Free 199986000 Ghz
Occupied Bandwidth e
Center 1.999800000 GHz Start Freq
1.90880080 GHz
Htten 48 dE
L Stop Freq
1.91888088 GHz
CF Step
206, BAGAREA kHz
Auto Man
A --."" g
e — Freq Offset
B.BA0AGAEE Hz
Signal Track
Occ BH Z Pwr On DFf
241.2691 kHz * dB -~
Transmit Freq Error 2
® B Bandwidth
Copyright 2000-2085 Agilent Technologies
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4.4.5 Bandedge Test Result

GSM 850
Lower Band Edge
Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
128 823.9900 -19.46 -13
Higher Band Edge
Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
251 849.0175 -16.30 -13
GSM 850 + GPRS
Lower Band Edge
Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
128 823.3825 -15.50 -13
Higher Band Edge
Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
251 849.0225 -14.75 -13
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PCS 1900

Lower Band Edge

Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
512 1849.995 -17.84 -13
Higher Band Edge
Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
810 1910.015 -13.92 -13
PCS 1900 + GPRS
Lower Band Edge
Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
128 1849.995 -17.84 -13
Higher Band Edge
Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
251 1910.015 -13.92 -13
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Test Mode: GSM 850 CH128 Low Band Edge
Power State: Normal
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Test Mode: GSM 850 CH251 High Band Edge
Power State: Normal
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Test Mode: GSM 850 + GPRS CH128 Low Band Edge
Power State: Normal
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Test Mode: GSM 850 + GPRS CH251 High Band Edge
Power State: Normal
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Test Mode: PCS 1900 CH512 Low Band Edge
Power State: Normal
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Test Mode: PCS 1900 CH810 High Band Edge
Power State: Normal
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Test Mode: PCS 1900 +GPRS CH512 Low Band Edge
Power State: Normal
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Test Mode: PCS 1900 +GPRS CH810 High Band Edge
Power State: Normal
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45 Conducted Emission

45.1 Measurement Instruments

As described in chapter 5 of this test report.

4,5.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was measured.

3. The conducted spurious emission for the whole frequency range was taken.

4.5.3 Test Setup Layout

Power Divider O

EUT

Spectrum Analyzer O

Base Station
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45.4 Test Result

4.5.4.1 GSM 850 Test Result

Applicant : Inventec Corporation

Model No : Mercury 619

EUT : PDA PHONE

Test Mode : GSM 850 (Low CH128 / Middle CH190 / High CH 251)
Test Date :12/19/2006

Please refer to next pager of detail testing data.
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45.4.2 GSM 850 + GPRS Test Result

Applicant : Inventec Corporation

Model No : Mercury 619

EUT : PDA PHONE

Test Mode : GSM 850 + GPRS (Low CH128 / Middle CH190 / High CH 251)
Test Date : 01/11/2007

Please refer to next pager of detail testing data.
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4.5.4.3 PCS 1900 Test Result

Applicant : Inventec Corporation

Model No : Mercury 619

EUT : PDA PHONE

Test Mode : PCS 1900 (Low CH512 / Middle CH661 / High CH 810 )
Test Date :12/18/2006

Please refer to next pager of detail testing data.
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45.4.4 PCS 1900 + GPRS Test Result

Applicant : Inventec Corporation

Model No : Mercury 619

EUT : PDA PHONE

Test Mode : PCS 1900 + GPRS (Low CH512 / Middle CH661 / High CH 810)
Test Date : 01/11/2007

Please refer to next pager of detail testing data.
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